Engine - 18G/GA - Engine Plates, Oil Pump, Sump & Timing Cover

!

01. SH604031 - SCREW - 1/4 UNF X 3/8 in.

SH604031 - SCREW - 1/4" UNF X 3/8"

Quantity required - 3

01a. GHF117 - SCREW - 1/4 UNF X 3/4 in.

GHF117 - SCREW - 1/4" UNF X 3/4"

Quantity required - 2

01b. GHF120 - SCREW - 5/16 UNF X 3/4 in.

GHF120 - SCREW - 5/16 UNF X 3/4"

Quantity required - 4

02. GHF331 - WASHER - SPRING 1/4 in.

GHF331 - SPRING WASHER - 1/4" UNF

Quantity required - 5

02a. GHF332 - WASHER - SPRING 5/16 in.

GHF332 - SPRING WASHER - 5/16" UNF

Quantity required - 4

03. 2K5197 - WASHER - OVAL

2K5197 - MGB OVAL WASHER

Quantity required - 5

03a. 2K7440 - WASHER - TIMING COVER

2K7440 - TIMING COVER WASHER

Quantity required - 4

2K7440 - MGB TIMING COVER WASHER

Quantity required - 4

nla2-j

04. 12H3317 - TIMING COVER - NLA

12H3317 - MGB TIMING COVER - NO LONGER AVAILABLE

05. 88G561 - OIL SEAL - TIMING COVER

88G561 - MGB TIMING COVER OIL SEAL

Quantity required - 1

06. 12H1319 - GASKET - TIMING COVER

12H1319 - MGB TIMING COVER GASKET

Quantity required - 1

07. SF604041 - SCREW 1/4 UNF X 1/4 in.

SF604041 - SCREW - 1/4UNF X 1/4"

Quantity required - 1

nla2-j

08. 1G2285 - HOUSING - NLA

1G2285 - HOUSING - NO LONGER AVAILABLE

09. 12G4499 - SPINDLE - DISTRIBUTOR DRIVE

12G4499 - MGB DISTRIBUTOR DRIVE SPINDLE

Quantity required - 1

10. 11G15 - ADAPTOR - OIL PIPE

11G15 - OIL PIPE ADAPTOR

Quantity required - 1

11. 6K638 - COPPER WASHER - 1/2" ID

6K638 - COPPER WASHER - 1/2" ID

Quantity required - 1

12. 1H591 - HOUSING - DRIVE GEAR

1H591 - MGB DRIVE GEAR HOUSING

Quantity required - 1

13. 1G2401 - GASKET - TACHO DRIVE

1G2401 - MGB TACHO DRIVE GASKET

Quantity required - 1

14. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16 UNF

Quantity required - 2

15. GHF301 - WASHER - 5/16 in. X 5/8 in. OD

GHF301 - WASHER -  5/16" X 5/8" OD

Quantity required - 2

nla2-j

16. 1G2399 - RETAINER - NLA

1G2399 - RETAINER - NO LONGER AVAILABLE

17. NKC105A - OIL SEAL - SPEEDO DRIVE

NKC105A - MGB SPEEDO DRIVE OIL SEAL

Quantity required - 1

nla2-j

18. 1H721 - GEAR - NLA

1H721 - GEAR - NO LONGER AVAILABLE

19. 12H762 - GASKET - BACKPLATE - SMALL

12H762 - MGB BACKPLATE SMALL GASKET

Quantity required - 1

20. GHF333 - WASHER - SPRING 3/8 in.

GHF333 - SPRING WASHER - 3/8" UNF

Quantity required - 10

21. GHF105 - SCREW - 3/8 UNF X 1 in.

GHF105 - SCREW - 3/8 UNF X 1"

Quantity required - 2

22. SH606071 - SCREW - 3/8 UNF X 7/8 in.

SH606071 - SCREW - 3/8 UNF X 7/8"

Quantity required - 8

23. GHF332 - WASHER - SPRING 5/16 in.

GHF332 - SPRING WASHER - 5/16" UNF

Quantity required - 4

nla2-j

24. 53K1778 - BOLT - NLA

53K1778 - BOLT - NO LONGER AVAILABLE

25. 12H768 - GASKET - BACKPLATE - LARGE

12H768 - MGB LARGE BACKPLATE GASKET

Quantity required - 1

26. BH605141 - BOLT - 5/16 UNF X 1 3/4 in.

BH605141 - BOLT - 5/16 UNF X 1 3/4"

Quantity required - 1

27. GHF301 - WASHER - 5/16 in. X 5/8 in. OD

GHF301 - WASHER -  5/16" X 5/8" OD

Quantity required - 2

28. 2K4958 - WASHER - FIBRE 5/16 in. ID

2K4958 - FIBRE WASHER 5/16" ID 

Quantity required - 2

28a. 12B63 - WASHER - COPPER - ALTERNATIVE

12B63 - COPPER WASHER - Alternative to 2K4958

Quantity required - 1

nla2-j

29. 12A1386 - SIDE COVER - REAR - NLA

12A1386 - REAR SIDE COVER - NO LONGER AVAILABLE

30. 12A1139 - GASKET - CORK

12A1139 - MGB CORK TAPPET COVER GASKET 

Quantity required - 2

nla2-j

31. 12H950 - SIDE COVER - FRONT - NLA

12H950 - FRONT SIDE COVER - Fitted to 18G engines - NO LONGER AVAILABLE

32. 12H1576 - GASKET - FRONT ENGINE PLATE

12H1576 - MGB FRONT ENGINE PLATE GASKET

Quantity required - 1

nla2-j

33. 12H1387 - FRONT ENGINE PLATE - 62-74 - NLA

12H1387 - MGB FRONT ENGINE PLATE - NO LONGER AVAILABLE

Quantity required - 1

34. GHF120 - SCREW - 5/16 UNF X 3/4 in.

GHF120 - SCREW - 5/16 UNF X 3/4"

Quantity required - 3

35. GHF332 - WASHER - SPRING 5/16 in.

GHF332 - SPRING WASHER - 5/16" UNF

Quantity required - 4

36. AJM503 - GASKET - SUMP

AJM503 - MGB SUMP GASKET

Quantity required - 1

37. GHF321 - WASHER - STAR INT 1/4 in. ID

GHF321 - STAR WASHER - 1/4" ID

Quantity required - 19

38. SH606041 - SCREW - 3/8 UNF X 1/2 in.

SH606041 - SCREW - 3/8 UNF X 1/2"

Quantity required - 19

nla2-j

39. 12H395 - SUMP - NLA

12H395 - SUMP - NO LONGER AVAILABLE

40. 88G257 - DRAIN PLUG

88G257 - MGB DRAIN PLUG

Quantity required - 1

41. 6K638 - COPPER WASHER - 1/2 in. ID

6K638 - COPPER WASHER 1/2" ID

Quantity required - 1

nla2-j

42. 12H3001 - SIDE COVER - FRONT - NLA

12H3001 - FRONT SIDE COVER - Fitted to 18GA engines. - NO LONGER AVAILABLE

43. BH605201 - BOLT - 5/16 UNF X 2 1/2 in.

BH605201 - BOLT 5/16" UNF X 2 1/2"

Quantity required - 1

nla2-j

44. 1H840 - SPACER - BREATHER PIPE - NLA

1H840 - BREATHER PIPE SPACER - Fitted to 18G engines only - NO LONGER AVAILABLE

nla2-j

45. 53K257 - STUD - NLA

53K257 - STUD - NO LONGER AVAILABLE

46. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16 UNF

Quantity required - 1

47. 51K267 - STUD - OIL PUMP

51K267 - OIL PUMP STUD

Quantity required - 3

48. CAM1039 - DRIVE SHAFT - OIL PUMP

CAM1039 - OIL PUMP DRIVE SHAFT

Quantity required - 1

49. 88G420 - GASKET - OIL PUMP

88G420 - MGB OIL PUMP GASKET

Quantity required - 1

50. 88G296 - OIL PUMP

88G296 - MGB OIL PUMP

Quantity required - 1

51. SH604071 - SCREW - 1/4 UNF X 7/8 in.

SH604071 - SCREW - 1/4" UNF X 7/8"

Quantity required - 3

52. GHF331 - WASHER - SPRING 1/4 in.

GHF331 - SPRING WASHER - 1/4" UNF

Quantity required - 3

53. 88G421 - GASKET - OIL STRAINER

88G421 - OIL STRAINER GASKET

Quantity required - 1

54. JAM2227 - STRAINER

JAM2227 - OIL STRAINER

Quantity required - 1

55. GHF301 - WASHER - 5/16 in. X 5/8 in. OD

GHF301 - WASHER -  5/16" X 5/8" OD

Quantity required - 3

56. GHF332 - WASHER - SPRING 5/16 in.

GHF332 - SPRING WASHER - 5/16" UNF

Quantity required - 3

57. GHF201 - NUT - 5/16 UNF

GHF201 - NUT - 5/16 UNF

Quantity required - 3

58. PCR1211 - P-CLIP 3/4 in. X 11/32 in.

PCR1211 - P-CLIP - 3/4" X 11/32"

Quantity required - 1

59. 1H871 - BREATHER PIPE

1H871 - MGB BREATHER PIPE

Quantity required - 1

nla2-j

60. 12H752 - REAR ENGINE PLATE - NLA

12H752 - REAR ENGINE PLATE - NO LONGER AVAILABLE

61. 1B1735 - BOOT - DIPSTICK

1B1735 - MGB DIPSTICK BOOT

Quantity required - 1

62. 12H74 - DIPSTICK - ANGLED

12H74 - MGB ANGLED DIPSTICK

Quantity required - 1

63. 1B1063 - DIPSTICK TUBE

1B1063 - MGB DIPSTICK TUBE

Quantity required - 1